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Material & Engineering Laboratory-Kaohsiung

Test Report
REPORT NO : KV-05-05576X
PAGENO : 1 OF 1
DATE : AUG 29, 2005
CLIENT NEW PRISMATIC ENTERPRISE CO., LTD.
CARGO Black-light powder(BL-OYT)
SAMPLE SUBMITTED BY James Chan
SAMPLE RECEIVED DATE  AUG 19, 2005
SAMPLE TESTED DATE AUG 22, 2005~AUG 29, 2005
REMARK The information mentioned in the above section is provided by testing
applicant(Exclude tested date)
TEST RESULTS :
Test Item Method MDL SPEC. Result Conclusion
HEAVY METAL
crmo(plxglmgw €| EN7I PART 3 1 <60.0 N.D. PASS
mfpﬁ‘)’ (Hg) |  EN71PART3 2 <60.0 N.D. PASS
BARIUM (Ba) EN71 PART 3 1 <1000 N.D. PASS
(ppm)
SELENIUM (S¢) |  gngy pART 3 2 <500 N.D. PASS
(ppm)
ANTIMONY (Sb) | p\i71 pART 3 2 <60.0 N.D. PASS
(ppm)
CADMIUM(Cd). | gN79 PART 3 1 <175.0 ND. PASS
(ppm)
ARSENIC (As)
(opm) EN71 PART 3 1 <25.0 N.D. PASS
LEAD (Pb) I
(opm) EN71 PART 3 1 <90.0 N.D PASS
NOTE 1 : N.D.= Not Detected
NOTE 2 : MDL=Method Detection Limit
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The value of required specifications are for reference only. .
Conformity judgement is the Applicant’s final verdict. for and on behalf of
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